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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum
peak output power limit.

FCC KDB 662911 D01 Multiple Transmitter Output v02rO1

For CDD transmissions, directional gain is calculated as

Directional gain = Gant + Array Gain, where Array Gain is as follows.

For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log(Nant/Nss=1) dB.

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.

Directional gain may be calculated by using the formulas applicable to equal gain antennas with

GANT set equal to the gain of the antenna having the highest gain;

The EUT supports CDD mode.

For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,

F)2)f)i).

For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.

The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 5 Ant. 7 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz -1.35 -1.87 -1.35 1.40 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Brand Name [ Model No. [ Serial No.|Characteristics Date Test Date Due Date Remark
Rohde & Nov. 16, 2020~ Radiation
Loop Antenna HFH2-Z2 100488 | 9 kHz~30 MHz | Jul. 14, 2020 Jul. 13, 2021
Schwarz Dec. 10, 2020 (03CH13-HY)
SCHWARZBE 9120D-124 Nov. 16, 2020~ Radiation
Horn Antenna BBHA 9120 D 1GHz~18GHz | Jul. 15, 2020 Jul. 14, 2021
CK 1 Dec. 10, 2020 (03CH13-HY)
Nov. 16, 2020~ Radiation
Hygrometer TECPEL DTM-303B | TP150115 N/A N/A N/A
Dec. 10, 2020 (03CH13-HY)
- AMF-7D-0010 Nov. 16, 2020~ Radiation
Preamplifier MITEQ 1590074 | 1GHz~18GHz | May 19, 2020 May 18, 2021
1800-30-10P Dec. 10, 2020 (03CH13-HY)
. . MY532701 Nov. 16, 2020~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Oct. 28, 2020 Oct. 27, 2021
47 Dec. 10, 2020 (03CH13-HY)
Spectrum ) MY553705 Nov. 16, 2020~ Radiation
Keysight N9010A 10Hz~44GHz | Mar. 20, 2020 Mar. 19, 2021
Analyzer 26 Dec. 10, 2020 (03CH13-HY)
HUBER + SUCOFLEX | MY9837/4 Nov. 16, 2020~ Radiation
RF Cable 9kHz~30MHz | Mar. 12, 2020 Mar. 11, 2021
SUHNER 104 PE Dec. 10, 2020 (03CH13-HY)
HUBER + SUCOFLEX Nov. 16, 2020~ Radiation
RF Cable MY2859/2 | 30MHz~40GHz | Mar. 12, 2020 Mar. 11, 2021
SUHNER 102 Dec. 10, 2020 (03CH13-HY)
HUBER + SUCOFLEX Nov. 16, 2020~ Radiation
RF Cable MY4274/2 | 30MHz~40GHz | Mar. 12, 2020 Mar. 11, 2021
SUHNER 102 Dec. 10, 2020 (03CH13-HY)
HUBER + SUCOFLEX Nov. 16, 2020~ Radiation
RF Cable 0030/126E | 30MHz~18GHz | Feb. 12, 2020 Feb. 11, 2021
SUHNER 126E Dec. 10, 2020 (03CH13-HY)
HUBER + SUCOFLEX Nov. 16, 2020~ Radiation
RF Cable 804793/4 | 30MHz~18GHz | Feb. 12, 2020 Feb. 11, 2021
SUHNER 104 Dec. 10, 2020 (03CH13-HY)
HUBER + SUCOFLEX | MY24961/ Nov. 16, 2020~ Radiation
RF Cable 30MHz~18GHz | Feb. 12, 2020 Feb. 11, 2021
SUHNER 104 4 Dec. 10, 2020 (03CH13-HY)
Control Turn Nov. 16, 2020~ Radiation
Controller EMEC EM1000 N/A N/A N/A
table & Ant Mast Dec. 10, 2020 (03CH13-HY)
AM-BS-4500- Nov. 16, 2020~ Radiation
Antenna Mast EMEC N/A 1m~4m N/A N/A
B Dec. 10, 2020 (03CH13-HY)
Nov. 16, 2020~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Dec. 10, 2020 (03CH13-HY)
E3 Nov. 16, 2020~ Radiation
Software AUDIX RK-001124 N/A N/A N/A
6.2009-8-24c Dec. 10, 2020 (03CH13-HY)
) . NO038A  [MY532900 Nov. 16, 2020~ Radiation
EMI Test Receiver Keysight 20MHz~8.4GHz | Jan. 18, 2020 Jan. 17, 2021
(MXE) 45 Dec. 10, 2020 (03CH13-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Nov. 16, 2020~ Radiation
BBHA 9170 18GHz~40GHz | May 22, 2020 May 21, 2021
Antenna CK 576 Dec. 10, 2020 (03CH13-HY)
. Nov. 16, 2020~ Radiation
Preamplifier EMEC EM18G40G | 0600789 | 18GHz~40GHz | Jul. 31, 2020 Jul. 30, 2021
Dec. 10, 2020 (03CH13-HY)
WHKX8-5872. . .
) N 6.75GHz High Nov. 16, 2020~ Radiation
Filter Wainwright [5-6750-18000 SN5 ) Mar. 12, 2020 Mar. 11, 2021
Pass Filter Dec. 10, 2020 (0O3CH13-HY)
-40ST
WLK4-1000-1 -~
) L 1.53GHz Low Nov. 16, 2020~ Radiation
Filter Wainwright [530-8000-40S| SN12 ) Sep. 15, 2020 Sep. 14, 2021
S Pass Filter Dec. 10, 2020 (0O3CH13-HY)
WHKX12-270 . -~
) L 3GHz High Pass Nov. 16, 2020~ Radiation
Filter Wainwright [0-3000-18000 SN2 ) Jul. 13, 2020 Jul. 12, 2021
Filter Dec. 10, 2020 (0O3CH13-HY)
-60SS
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. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Nov. 15, 2020~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 Mar. 01, 2021
Dec. 04, 2020 (THO5-HY)
16100054S Nov. 15, 2020~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 23, 2019 Dec. 22, 2020
NO10 Dec. 04, 2020 (THO5-HY)
. Rohde & Nov. 15, 2020~ Conducted
Signal Analyzer FSv40 101566 | 10Hz ~40GHz | Jul. 22, 2020 Jul. 21, 2021
Schwarz Dec. 04, 2020 (THO5-HY)
Switch Box & RF . Nov. 15, 2020~ Conducted
EM Electronics| EMSW18SE |SW200302 N/A Mar. 17, 2020 Mar. 16, 2021
Cable Dec. 04, 2020 (THO5-HY)
. Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Nov. 18, 2020 N/A
(CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESR3 102317 9kHz~3.6GHz | Sep. 11, 2020 | Nov. 18, 2020 | Sep. 10, 2021
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 20, 2019 | Nov. 18, 2020 | Nov. 19, 2020
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Nov. 18, 2020 N/A
Schwarz V10.30 (CO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Jan. 02, 2020 | Nov. 18, 2020 | Jan. 01, 2021
SUHNER (CO05-HY)
L Rohde & Conduction
Pulse Limiter ESH3-Z2 100851 N/A Jan. 02, 2020 | Nov. 18, 2020 | Jan. 01, 2021
Schwarz (CO05-HY)
Conduction
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 | Nov. 18, 2020 | Mar. 01, 2021
(CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 48
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.1

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 48
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FRON0303C

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2020/11/15~2020/12/04

Relative Humidity:

51~54

%
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FRON0O303C

2.4GHz Band MIMO

Data Fres 99% Occupied BW 6dB BW 6d|_.3, B.,W .
Mod. NTXY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant5 Ant7 Ant5 Ant7

11b [1Mbps| 2 1 2412 13.09 13.04 7.58 7.52 0.50 Pass
11b |1Mbps| 2 6 2437 13.19 13.19 7.12 7.56 0.50 Pass
11b [1Mbps| 2 11 2462 13.29 13.04 8.02 7.60 0.50 Pass
11g |6Mbps| 2 1 2412 16.38 16.38 16.32 16.36 0.50 Pass
11g |6Mbps| 2 6 2437 16.43 16.38 16.30 16.38 0.50 Pass
11g [6Mbps| 2 11 2462 16.43 16.33 16.32 16.34 0.50 Pass
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FRON0303C

2.4GHz Band MIMO

Data Freq. RU. 99% Occupied BW 6dB BW edB B.W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant5 Ant7 Ant5 Ant7

HE20 [ MCSO| 2 1 2412 | Full 18.93 18.98 18.80 18.76 0.50 Pass
HE20 [ MCSO| 2 6 2437 | Full 18.93 18.98 18.92 18.72 0.50 Pass
HE20 [ MCSO| 2 11 2462 | Full 18.98 18.93 18.82 18.44 0.50 Pass
HE40 [ MCSO| 2 3 2422 | Full 37.96 37.86 37.44 37.28 0.50 Pass
HE40 [ MCSO| 2 6 2437 | Full 37.86 38.06 37.96 37.88 0.50 Pass
HE40 [ MCSO| 2 9 2452 | Full 37.86 37.86 36.36 37.80 0.50 Pass
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TEST RESULTS DATA
Average Output Power

Report Number : FRON0O303C

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP
Data Freq. Conducted Pc_ch_er DG. Power Pc_)err Pass
Mod. Rate NTY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant5 | Ant7 | SUM | Ant5 | Ant7 | AntS | Ant7 | Ant5 | Ant7 | Ant5 | Ant7
11b |1Mbps| 1 1 2412 | 18.00 | 18.50 30.00 | 30.00 | -1.35 | -1.87 | 16.65 | 16.63 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 6 2437 | 18.10 | 18.30 30.00 | 30.00 | -1.35 | -1.87 | 16.75 | 16.43 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 11 2462 | 17.80 | 18.60 30.00 | 30.00 | -1.35 | -1.87 | 16.45 | 16.73 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 1 2412 | 16.50 | 17.30 30.00 | 30.00 | -1.35 | -1.87 | 15.15 | 15.43 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 6 2437 | 16.30 | 17.20 30.00 | 30.00 | -1.35 | -1.87 | 14.95 | 15.33 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 11 2462 | 16.30 | 17.20 30.00 | 30.00 | -1.35 | -1.87 | 14.95 | 15.33 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 1 2412 [ 16.30 | 17.10 30.00 | 30.00 | -1.35 | -1.87 | 14.95 | 15.23 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 6 2437 | 16.30 | 17.00 30.00 | 30.00 | -1.35 | -1.87 | 14.95 | 15.13 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 11 2462 | 16.00 | 16.90 30.00 | 30.00 | -1.35 | -1.87 | 14.65 | 15.03 | 36.00 | 36.00 | Pass
HT40 | MCSO| 1 3 2422 | 14.10 | 14.60 30.00 | 30.00 | -1.35 | -1.87 | 12.75 | 12.73 | 36.00 | 36.00 | Pass
HT40 | MCSO| 1 6 2437 | 13.90 | 14.90 30.00 | 30.00 | -1.35 | -1.87 | 12.55 | 13.03 | 36.00 | 36.00 | Pass
HT40 | MCSO| 1 9 2452 | 13.80 | 14.70 30.00 | 30.00 | -1.35 | -1.87 | 12.45 | 12.83 | 36.00 | 36.00 | Pass
2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. Conducted Pgwgr DG. Power Pgwgr Pass
Mod. | 22 INTH CH. | i Power Limit el (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant5 [ Ant7 | SUM | Ant5 | Ant7 | Ant5 | Ant7 | Ant5 | Ant7 | Ant5 | Ant7

11b |1Mbps| 2 1 2412 | 18.10 | 18.60 | 21.37 30.00 -1.35 20.02 36.00 Pass
11b |1Mbps| 2 6 2437 | 18.20 | 18.40 | 21.31 30.00 -1.35 19.96 36.00 Pass
11b |1Mbps| 2 | 11 2462 | 17.90 | 18.70 | 21.33 30.00 -1.35 19.98 36.00 Pass
11g |6Mbps| 2 1 2412 | 16.60 | 17.40 | 20.03 30.00 -1.35 18.68 36.00 Pass
11g |6Mbps| 2 6 2437 | 16.40 | 17.30 | 19.88 30.00 -1.35 18.53 36.00 Pass
11g |6Mbps| 2| 11 2462 | 16.40 | 17.30 | 19.88 30.00 -1.35 18.53 36.00 Pass
HT20 | MCSO| 2 1 2412 | 16.40 | 17.20 | 19.83 30.00 -1.35 18.48 36.00 Pass
HT20 | MCSO| 2 6 2437 | 16.40 | 17.10 | 19.77 30.00 -1.35 18.42 36.00 Pass
HT20 |[MCSO| 2| 11 2462 | 16.10 | 17.00 | 19.58 30.00 -1.35 18.23 36.00 Pass
HT40 | MCSO| 2 3 2422 | 15.50 | 16.20 | 18.87 30.00 -1.35 17.52 36.00 Pass
HT40 | MCSO| 2 6 2437 | 15.30 | 16.50 | 18.95 30.00 -1.35 17.60 36.00 Pass
HT40 | MCSO| 2 9 2452 | 15.30 | 16.10 | 18.73 30.00 -1.35 17.38 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FRON0303C

2.4GHz Band Single Antenna

Average Conducted EIRP EIRP
Data Freq. RU. Conducted Pc.)wgr DQ Power Pc.)wgr Pass
Mod. Rate NT{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit IFail

. (dBm) (dBm) (dBm)

Ant5 | Ant7 [ SUM | Ant5 | Ant7 | Ant5 | Ant7 | Ant5 | Ant7 | Ant5 | Ant7
HE20 | MCSO| 1 1 2412 | Full | 16.40 | 17.20 30.00 | 30.00 | -1.35 | -1.87 | 15.05 | 15.33 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 1 2412 | 26/0 | 7.20 | 7.50 30.00 | 30.00 | -1.35 | -1.87 | 5.85 | 5.63 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 1 2412 | 52/37 | 9.60 | 10.30 30.00 | 30.00 | -1.35 | -1.87 | 8.25 | 8.43 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 1 2412 |106/53| 13.10 | 14.00 30.00 | 30.00 | -1.35 | -1.87 | 11.75 | 12.13 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 6 2437 | Full | 16.40|17.10 30.00 | 30.00 | -1.35 | -1.87 | 15.05 | 15.23 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 11 2462 | Full | 16.10 | 17.00 30.00 | 30.00 | -1.35 | -1.87 | 14.75 | 15.13 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 11 2462 | 26/8 | 6.00 | 6.70 30.00 | 30.00 | -1.35 | -1.87 | 4.65 | 4.83 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 11 2462 | 52/40 | 9.00 | 10.40 30.00 | 30.00 | -1.35 | -1.87 | 7.65 | 8.53 | 36.00 | 36.00 | Pass
HE20 | MCSO| 1 11 2462 |106/54( 12.00 | 13.30 30.00 | 30.00 | -1.35 | -1.87 | 10.65 | 11.43 | 36.00 | 36.00 | Pass
HE40 | MCSO| 1 3 2422 | Full | 14.20 | 14.70 30.00 | 30.00 | -1.35 | -1.87 | 12.85 | 12.83 | 36.00 | 36.00 | Pass
HE40 | MCSO| 1 3 2422 |242/61( 12.30 | 13.00 30.00 | 30.00 | -1.35 | -1.87 | 10.95 | 11.13 | 36.00 | 36.00 | Pass
HE40 | MCSO| 1 6 2437 | Full | 14.00 | 15.00 30.00 | 30.00 | -1.35 | -1.87 | 12.65 | 13.13 | 36.00 | 36.00 | Pass
HE40 | MCSO| 1 9 2452 | Full | 13.90 | 14.80 30.00 | 30.00 | -1.35 | -1.87 | 12.55 | 12.93 | 36.00 | 36.00 | Pass
HE40 | MCSO| 1 9 2452 |242/62( 11.10 | 12.10 30.00 | 30.00 | -1.35 | -1.87 | 9.75 | 10.23 | 36.00 | 36.00 | Pass
2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU. Conducted Pgwgr DG_ Power Pgwgr Pass
Mod. Rate NT{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit IFail

. (dBm) (dBm) (dBm)

Ant5 | Ant7 [ SUM | Ant5 | Ant7 | Ant5 | Ant7 | Ant5 | Ant7 | Ant5 | Ant7

HE20 | MCSO0| 2 1 2412 | Full [ 16.50 | 17.30 | 19.93 30.00 -1.35 18.58 36.00 Pass
HE20 | MCSO0| 2 1 2412 | 26/0 | 7.30 | 7.60 |10.46 30.00 -1.35 9.11 36.00 Pass
HE20 | MCSO0| 2 1 2412 | 52/37 | 9.70 | 10.40 | 13.07 30.00 -1.35 11.72 36.00 Pass
HE20 | MCSO0| 2 1 2412 |106/53( 13.20 | 14.10 | 16.68 30.00 -1.35 15.33 36.00 Pass
HE20 | MCSO0| 2 6 2437 | Full [ 16.50 | 17.20 | 19.87 30.00 -1.35 18.52 36.00 Pass
HE20 | MCSO| 2| 11 2462 | Full [16.20 | 17.10 | 19.68 30.00 -1.35 18.33 36.00 Pass
HE20 | MCSO| 2| 11 2462 | 26/8 | 6.10 | 6.80 | 9.47 30.00 -1.35 8.12 36.00 Pass
HE20 | MCSO| 2| 11 2462 | 52/40 | 9.10 | 10.50 | 12.87 30.00 -1.35 11.52 36.00 Pass
HE20 | MCSO| 2| 11 2462 |106/54( 12.10 | 13.40 | 15.81 30.00 -1.35 14.46 36.00 Pass
HE40 | MCSO| 2 3 2422 | Full [ 14.30 | 14.80 [ 17.57 30.00 -1.35 16.22 36.00 Pass
HE40 | MCSO| 2 3 2422 |242/61( 12.40 | 13.10 | 15.77 30.00 -1.35 14.42 36.00 Pass
HE40 | MCSO| 2 6 2437 | Full [ 14.10 | 15.10 [ 17.64 30.00 -1.35 16.29 36.00 Pass
HE40 | MCSO| 2 9 2452 | Full | 14.00 | 14.90 | 17.48 30.00 -1.35 16.13 36.00 Pass
HE40 | MCSO| 2 9 2452 1242/62( 11.20 | 12.20 | 14.74 30.00 -1.35 13.39 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FRON0O303C

2.4GHz Band MIMO
Peak PSD DG Pei:‘mﬁ’tSD
dBm/3kHz dBi
Mod. | P28 I\ cn. | FTe9: ( ) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant5 Ant7 Wgrgf | Ants Ant7 Ant5 Ant7
11b |[1Mbps| 2 | 1 | 2412 | -6.44 551 250 1.40 8.00 Pass
11b |[1Mbps| 2| 6 | 2437 | -5.92 613 291 1.40 8.00 Pass
11b |[1Mbps| 2 | 11 | 2462 | -6.51 5.47 246 1.40 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -9.93 10.30 6.92 1.40 8.00 Pass
11g |6Mbps| 2 | 6 | 2437 | -10.44 -8.81 5.80 1.40 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | -9.95 9.45 6.44 1.40 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FRON0303C

2.4GHz Band MIMO

~U Peak PSD DG Pei'i‘mFi’fD

Mod. | P2 INn cH. | Fr9 | config (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)

: Ant5 Ant7 Wgrg1e | ants Ant7 Ant5 Ant7
HE20 |[MCSO| 2| 1 | 2412 | Ful | -9.64 9.27 6.26 1.40 8.00 Pass
HE20 |[MCSO| 2| 1 | 2412 | 26/0 | -9.89 963 662 140 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 52137 | -9.91 959 658 140 8.00 Pass
HE20 |[MCSO| 2| 1 | 2412 |106/53] -9.80 9.41 640 140 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 | Ful | -9.64 9.36 635 140 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | Ful | -9.85 9.04 6.03 140 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | 26/8 | -10.03 9.5 6.24 140 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | 52/40 | -10.40 958 657 140 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 |106/54| -10.35 953 652 140 8.00 Pass
HE40 |[MCSO| 2| 3 | 2422 | Full | 1409 | -1349 | -1048 140 8.00 Pass
HE40 |MCSO| 2 | 3 | 2422 |242/61| 1426 | -13.78 | -10.77 140 8.00 Pass
HE40 |MCSO| 2| 6 | 2437 | Ful | 1434 | -1369 | -10.68 140 8.00 Pass
HE40 |MCSO| 2| 9 | 2452 | Full | 1483 | 1342 | -10.41 140 8.00 Pass
HE40 |MCSO| 2| 9 | 2452 |242/62| 1526 | -1358 | -10.57 140 8.00 Pass

Measured power density (dBm) has offset with cable loss.

A-Tof 7
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C

Test Engineer : [Tom Lee

Relative Humidity : |40~50%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

ONO0303
Mode 1
120Vac/60Hz
Line

Full Spectrum

> 60'\ CISPR:QP LimitatMam Plorts
m .
he] e,
£ sot T _— : CISPR-Ave LimitiatMain Plorts
() S S S S S T 1
a -+
= 40{®
Te ®
307 *o b 4
20t
10T
0 } } } —+—t } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.172500 33.60 54.84 2124 | L1 OFF 194
0.172500 41.49 64.84 2335 | L1 OFF 194
0.237750 29.96 52.17 2221 | L1 OFF 19.4
0.237750 34.51 62.17 27.66 | L1 OFF 19.4
0.299940 26.68 50.24 23.56 | L1 OFF 19.4
0.299940 30.56 60.24 29.68 | L1 OFF 19.4
0.367440 25.41 48.56 23.15 | L1 OFF 194
0.367440 28.21 58.56 30.35 | L1 OFF 19.4
0.501450 29.29 46.00 16.71 | L1 OFF 19.5
0.501450 32.03 56.00 23.97 | L1 OFF 195
11.534100 34.79 50.00 1521 | L1 OFF 20.0
11.534100 39.42 60.00 20.58 | L1 OFF 20.0




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

ONO0303
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR:OP LimitatMaimn Plorts

407
1 &
&
30t & ¢

20t

10T
0 } } } —+— } } } +— } }

150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.174750 30.50 54.73 2423 | N OFF 19.5
0.174750 36.35 64.73 28.38 | N OFF 19.5
0.233250 30.21 52.33 22.12 | N OFF 19.5
0.233250 33.49 62.33 28.84 | N OFF 19.5
0.299400 26.67 50.26 2359 | N OFF 19.5
0.299400 30.00 60.26 30.26 | N OFF 19.5
0.505680 26.78 46.00 19.22 | N OFF 19.5
0.505680 30.13 56.00 25.87 | N OFF 19.5
0.571830 26.36 46.00 19.64 | N OFF 19.5
0.571830 29.65 56.00 26.35 | N OFF 195
11.748750 34.91 50.00 15.09 | N OFF 20.1
11.748750 39.51 60.00 20.49 | N OFF 20.1




SPORTON LAB.
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Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 20~25°C

Daniel Lee, Jacky Hong and Wilson Wu
Relative Humidity : 50~60%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2382.66 53.94 -20.06 74 40.17 27.63 1398 | 27.84 | 304 50 P H
2390 43.57 -10.43 54 29.8 27.62 1399 | 27.84 | 304 50 A H
* 2412 107.48 - - 93.73 27.58 14.01 | 27.84 | 304 50 P H
* 2412 104.33 - - 90.58 27.58 14.01 | 27.84 | 304 50 A H
H

802.11b
H

CHO1

2330.475 54.49 -19.51 74 40.67 27.74 13.93 | 27.85 107 110 P \%

2412MHz
2390 43.54 -10.46 54 29.77 27.62 1399 | 27.84 107 110 A \%
* 2412 107.22 - - 93.47 27.58 1401 | 27.84 107 110 P \Y,
* 2412 104.18 - - 90.43 27.58 14.01 | 27.84 107 110 A \%
V
\%
2344.44 54.51 -19.49 74 40.7 27.71 1395 | 27.85 | 335 50 P H
2387.14 43.35 -10.65 54 29.57 27.63 1399 | 27.84 | 335 50 A H
* 2437 107.36 - - 93.63 27.53 14.03 | 27.83 | 335 50 P H
* 2437 104.21 - - 90.48 27.53 14.03 | 27.83 | 335 50 A H
2483.55 54.11 -19.89 74 40.35 275 14.08 | 27.82 | 335 50 P H

802.11b
2484.04 43.34 -10.66 54 29.58 275 14.08 | 27.82 | 335 50 A H

CH 06

2372.58 55.07 -18.93 74 41.3 27.65 13.97 | 27.85 107 109 P \%

2437MHz
2389.94 43.42 -10.58 54 29.65 27.62 1399 | 27.84 107 109 A \%
* 2437 107.06 - - 93.33 27.53 14.03 | 27.83 107 109 P \Y,
* 2437 103.88 - - 90.15 27.53 14.03 | 27.83 107 109 A \%
2493.49 54.4 -19.6 74 40.64 275 14.08 | 27.82 107 109 P \Y,
2483.55 43.33 -10.67 54 29.57 275 14.08 | 27.82 107 109 A \%

TEL : 886-3-327-3456 Page Number : Clof C19

FAX : 886-3-328-4978
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* 2462 108.06 - - 94.33 275 14.06 | 27.83 | 326 49 P H
* 2462 104.94 - - 91.21 275 14.06 | 27.83 | 326 49 A H
2487.52 54.5 -19.5 74 40.74 275 14.08 | 27.82 | 326 49 P H
2483.64 43.33 -10.67 54 29.57 275 14.08 | 27.82 | 326 49 A H
H
802.11b
H
CH 11
* 2462 107.72 - - 93.99 275 14.06 | 27.83 | 100 93 P \%
2462MHz
* 2462 104.6 - - 90.87 275 14.06 | 27.83 | 100 93 A \%
2485.88 54.51 -19.49 74 40.75 27.5 14.08 | 27.82 | 100 93 P \Y,
2486.16 43.34 -10.66 54 29.58 275 14.08 | 27.82 | 100 93 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20of C19

FAX : 886-3-328-4978
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Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.59 -35.41 74 57.9 31.15 6.99 57.45 100 0 P H
H
H
802.11b
H
CHO1
4824 38.22 -35.78 74 57.53 31.15 6.99 57.45 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 37.86 -36.14 74 57.01 31.2 6.99 57.34 | 100 0 P H
7311 44.78 -29.22 74 56.77 36.78 8.32 57.09 100 0 P H
H
802.11b
H
CH 06
4874 37.89 -36.11 74 57.04 31.2 6.99 57.34 | 100 0 P \Y,
2437MHz
7311 44.26 -29.74 74 56.25 36.78 8.32 57.09 100 0 P \%
V
V
4924 38.15 -35.85 74 57.08 313 7 57.23 100 0 P H
7386 44.17 -29.83 74 56.48 36.56 8.33 57.2 100 0 P H
H
802.11b
H
CH 11
4924 38.54 -35.46 74 57.47 313 7 57.23 100 0 P \%
2462MHz
7386 44.21 -29.79 74 56.52 36.56 8.33 57.2 100 0 P \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30of C19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.8 54.63 -19.37 74 40.86 27.62 1399 | 27.84 | 384 46 P H
2390 44.23 -9.77 54 30.46 27.62 1399 | 27.84 | 384 46 A H
* 2412 107.5 - - 93.75 27.58 1401 | 27.84 | 384 46 P H
* 2412 99.91 - - 86.16 27.58 1401 | 27.84 | 384 46 A H
H
802.11g
H
CHO1
2390 55.87 -18.13 74 42.1 27.62 13.99 | 27.84 | 107 108 P \Y,
2412MHz
2390 45.23 -8.77 54 31.46 27.62 1399 | 27.84 | 107 108 P \%
* 2412 108.6 - - 94.85 27.58 14.01 | 27.84 | 107 108 P \Y,
* 2412 101.01 - - 87.26 27.58 14.01 | 27.84 | 107 108 A \Y,
\%
\Y,
2370.76 54.54 -19.46 74 40.76 27.66 1397 | 27.85 | 333 49 P H
2388.68 43.31 -10.69 54 29.54 27.62 13.99 | 27.84 | 333 49 A H
* 2437 106.97 - - 93.24 27.53 14.03 | 27.83 | 333 49 P H
* 2437 99.17 - - 85.44 27.53 14.03 | 27.83 | 333 49 A H
2499.58 54.24 -19.76 74 40.47 27.5 14.09 | 27.82 | 333 49 P H
802.11g
2483.9 43.26 -10.74 54 29.5 275 14.08 | 27.82 | 333 49 A H
CH 06
2375.24 54.83 -19.17 74 41.04 27.65 13.98 | 27.84 | 132 71 P \Y,
2437MHz
2389.38 43.37 -10.63 54 29.6 27.62 1399 | 27.84 | 132 71 A \%
* 2437 107.77 - - 94.04 27.53 14.03 | 27.83 | 132 71 P \Y,
* 2437 100.26 - - 86.53 27.53 14.03 | 27.83 | 132 71 A \Y,
2487.19 55.13 -18.87 74 41.37 275 14.08 | 27.82 | 132 71 P \%
2483.55 43.35 -10.65 54 29.59 27.5 14.08 | 27.82 | 132 71 A \Y,
TEL : 886-3-327-3456 Page Number : C4 of C19
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2462 107.84 - - 94.11 275 14.06 | 27.83 | 370 53 P H
2462 100.16 - - 86.43 275 14.06 | 27.83 | 370 53 A H
2489.52 54.19 -19.81 74 40.43 275 14.08 | 27.82 | 370 53 P H
2483.52 43.55 -10.45 54 29.79 275 14.08 | 27.82 | 370 53 A H
H
802.11g
H
CH 11
2462 108.08 - - 94.35 275 14.06 | 27.83 | 100 101 P \%
2462MHz
2462 100.45 - - 86.72 275 14.06 | 27.83 | 100 101 A \%
2494.96 54.67 -19.33 74 40.9 27.5 14.09 | 27.82 | 100 101 P \Y,
2483.6 43.6 -10.4 54 29.84 275 14.08 | 27.82 | 100 101 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C50f C19

FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.52 -36.48 74 56.83 31.15 6.99 57.45 100 0 P H
H
H
802.11g
H
CHO1
4824 37.87 -36.13 74 57.18 31.15 6.99 57.45 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 38.63 -35.37 74 57.78 31.2 6.99 57.34 | 100 0 P H
7311 44.17 -29.83 74 56.16 36.78 8.32 57.09 100 0 P H
H
802.11g
H
CH 06
4874 39.14 -34.86 74 58.29 31.2 6.99 57.34 | 100 0 P \Y,
2437MHz
7311 44.07 -29.93 74 56.06 36.78 8.32 57.09 100 0 P \%
V
V
4924 37.93 -36.07 74 56.86 313 7 57.23 100 0 P H
7386 44.31 -29.69 74 56.62 36.56 8.33 57.2 100 0 P H
H
802.11g
H
CH 11
4924 38.99 -35.01 74 57.92 313 7 57.23 100 0 P \%
2462MHz
7386 43.46 -30.54 74 55.77 36.56 8.33 57.2 100 0 P \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C19
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.485 55.81 -18.19 74 42.04 27.62 13.99 27.84 384 54 P H
2390 45.09 -8.91 54 31.32 27.62 13.99 27.84 384 54 A H
* 2412 108.29 - - 94.54 27.58 14.01 27.84 384 54 P H
* 2412 98.44 - - 84.69 27.58 14.01 27.84 384 54 A H
802.11ax H
HE20 Full H
CHO1 2390 55.26 -18.74 74 41.49 27.62 13.99 27.84 100 97 P \%
2412MHz 2390 45.18 | -8.82 54 3141 | 27.62 | 13.99 | 27.84 | 100 | 97 AV
* 2412 108.57 - - 94.82 27.58 14.01 27.84 100 97 P \%
* 2412 97.72 - - 83.97 27.58 14.01 27.84 100 97 A \%
\%
\%
2344.86 55.12 -18.88 74 41.31 27.71 13.95 27.85 371 53 P H
2389.94 43.23 -10.77 54 29.46 27.62 13.99 27.84 371 53 A H
* 2437 107.64 - - 93.91 27.53 14.03 27.83 371 53 P H
* 2437 98.23 - - 84.5 27.53 14.03 27.83 371 53 A H
802.11ax 2483.9 54.04 -19.96 74 40.28 275 14.08 27.82 371 53 P H
HEZ20 Full 2483.69 43.28 -10.72 54 29.52 275 14.08 27.82 371 53 A H
CH 06 2386.72 54.16 -19.84 74 40.38 27.63 13.99 27.84 107 107 P \%
2437MHz 2389.8 43.3 -10.7 54 2953 | 27.62 | 1399 | 27.84 | 107 | 107 | A | V
* 2437 108.13 - - 94.4 27.53 14.03 27.83 107 107 P \%
* 2437 97.96 - - 84.23 27.53 14.03 27.83 107 107 A \%
2485.09 54.35 -19.65 74 40.59 275 14.08 27.82 107 107 P \%
2485.58 43.29 -10.71 54 29.53 27.5 14.08 27.82 107 107 A \%
TEL : 886-3-327-3456 Page Number : C7 of C19
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 106.97 - - 93.24 275 14.06 27.83 169 51 P H
* 2462 97.57 - - 83.84 27.5 14.06 | 27.83 | 169 51 A H
2493.64 54.72 -19.28 74 40.96 275 14.08 27.82 169 51 P H
2483.52 43.94 -10.06 54 30.18 275 14.08 27.82 169 51 A H
8802.11ax H
HE20 Full H
CH11 * 2462 108.25 - - 94.52 275 14.06 | 27.83 | 100 | 106 P Y
2462MHz * 2462 98.02 - - 84.29 275 14.06 27.83 100 106 A \%
2497.64 54.68 -19.32 74 40.91 275 14.09 | 27.82 | 100 | 106 P Y,
2483.52 44.01 -9.99 54 30.25 275 14.08 | 27.82 | 100 | 106 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C19
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

5+7 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.52 -36.48 74 56.83 31.15 6.99 57.45 100 0 P H
H
802.11ax H
HE20 Full H
CHO1 4824 37.87 -36.13 74 57.18 31.15 6.99 57.45 100 0 P \%
2412MHz vV
\%
\%
4874 38.03 |-35.97 74 57.18 31.2 6.99 57.34 | 100 0 P H
7311 44.44 -29.56 74 56.43 36.78 8.32 57.09 100 0 P H
802.11ax H
HE20 Full H
CH 06 4874 38.43 | -35.57 74 57.58 31.2 6.99 57.34 | 100 0 P |V
2437MHz 7311 4351 | -30.49 74 55.5 36.78 8.32 | 57.09 | 100 0 P |V
\%
\%
4924 37.8 -36.2 74 56.73 31.3 7 57.23 100 0 P H
7386 44.16 | -29.84 74 56.47 36.56 8.33 57.2 100 0 P H
802.11ax H
HEZ20 Full H
CH11 4924 38.04 -35.96 74 56.97 31.3 7 57.23 100 0 P \%
2462MHz 7386 4352 | -30.48 74 55.83 | 36.56 8.33 57.2 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9 of C19
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.275 59.84 -14.16 74 46.07 27.62 13.99 | 27.84 | 150 138 P H
2389.905 43.78 -10.22 54 30.01 27.62 13.99 | 27.84 | 150 138 A H
* 2412 116.38 - - 102.63 27.58 14.01 | 27.84 | 150 138 P H
* 2412 106.77 - - 93.02 27.58 14.01 | 27.84 | 150 138 A H
802.11ax
H
HE20
H
Partial 26/0
2382.87 56.03 -17.97 74 42.26 27.63 13.98 | 27.84 | 400 | 354 P \Y,
CHoO1
2390 43.6 -10.4 54 29.83 27.62 13.99 | 27.84 | 400 | 354 A \Y
2412MHz
* 2412 113.85 - - 100.1 27.58 14.01 | 27.84 | 400 | 354 P \Y,
* 2412 105.29 - - 91.54 27.58 14.01 | 27.84 | 400 | 354 A \Y,
\Y
\Y,
* 2472 115.42 - - 101.69 27.5 14.06 | 27.83 110 298 P H
* 2472 106.64 - - 92.91 27.5 14.06 | 27.83 110 298 A H
2483.64 64.32 -9.68 74 50.56 275 14.08 | 27.82 110 298 P H
2483.6 44.17 -9.83 54 30.41 275 14.08 | 27.82 110 298 A H
802.11ax
H
HE20
H
Partial 26/8
* 2472 108.37 - - 94.64 27.5 14.06 | 27.83 | 337 7 P \Y,
CH 11
* 2472 100.65 - - 86.92 27.5 14.06 | 27.83 | 337 7 A \Y
2462MHz
2483.68 59.87 -14.13 74 46.11 27.5 14.08 | 27.82 | 337 7 P \Y,
2483.52 43.58 -10.42 54 29.82 27.5 14.08 | 27.82 | 337 7 A \Y,
\Y
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C19
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.52 54.54 -19.46 74 40.77 27.62 13.99 27.84 384 52 P H
2389.8 44.23 -9.77 54 30.46 27.62 13.99 27.84 384 52 A H
* 2422 103.43 - - 89.69 27.56 14.02 27.84 384 52 P H
* 2422 93.36 - - 79.62 27.56 14.02 27.84 384 52 A H
802.11ax 2494.19 54.22 -19.78 74 40.46 275 14.08 27.82 384 52 P H
HE40 Full 2486.56 43.21 -10.79 54 29.45 27.5 14.08 27.82 384 52 A H
CHO03 2382.8 54.37 -19.63 74 40.6 27.63 13.98 27.84 108 109 P \%
2422MHz 2389.94 4438 | -9.62 54 3061 | 27.62 | 1399 | 27.84 | 108 | 109 | A | V
* 2422 102.57 - - 88.83 27.56 14.02 27.84 108 109 P \%
* 2422 93.04 - - 79.3 27.56 14.02 27.84 108 109 A \%
2495.73 54.13 -19.87 74 40.36 27.5 14.09 27.82 108 109 P \%
2483.5 43.24 -10.76 54 29.48 275 14.08 27.82 108 109 A \%
2322.18 54.84 -19.16 74 41.01 27.76 13.93 27.86 335 53 P H
2389.94 43.63 -10.37 54 29.86 27.62 13.99 27.84 335 53 A H
* 2437 103.02 - - 89.29 27.53 14.03 27.83 335 53 P H
* 2437 93.2 - - 79.47 27.53 14.03 27.83 335 53 A H
802.11ax 2489.57 54.52 -19.48 74 40.76 275 14.08 27.82 335 53 P H
HE40 Full 2483.5 43.44 -10.56 54 29.68 275 14.08 27.82 335 53 A H
CH 06 2347.24 54.62 -19.38 74 40.81 27.71 13.95 27.85 100 115 P \%
2437MHz 2389.94 4355 |-10.45 54 29.78 | 2762 | 1399 | 27.84 | 100 | 115 | A | V
* 2437 101.61 - - 87.88 27.53 14.03 27.83 100 115 P \%
* 2437 92.66 - - 78.93 27.53 14.03 27.83 100 115 A \%
2489.99 54.03 -19.97 74 40.27 275 14.08 27.82 100 115 P \%
2483.55 43.53 -10.47 54 29.77 27.5 14.08 27.82 100 115 A \%
TEL : 886-3-327-3456 Page Number : C11 of C19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2372.72 54.45 -19.55 74 40.68 27.65 13.97 27.85 325 52 P H
2387.84 43.19 | -10.81 54 29.42 27.62 13.99 | 27.84 | 325 52 A | H
* 2452 103.14 - - 89.42 275 14.05 27.83 325 52 P H
* 2452 93.51 - - 79.79 275 14.05 27.83 325 52 A H
802.11ax 2484.25 54.07 |-19.93 74 40.31 275 1408 | 27.82 | 325 | 52 P | H
HE40 Full 2483.5 43.66 -10.34 54 29.9 275 14.08 27.82 325 52 A H
CH 09 2343.18 54.29 -19.71 74 40.48 27.71 13.95 27.85 100 107 P \%
2452MHz 2389.66 4327 |-10.73 54 29.5 27.62 | 13.99 | 27.84 | 100 | 107 | A | V
* 2452 102.94 - - 89.22 275 14.05 | 27.83 | 100 | 107 P |V
* 2452 93.5 - - 79.78 27.5 14.05 27.83 100 107 A \%
2492.51 54.47 -19.53 74 40.71 275 14.08 27.82 100 107 P \%
2483.5 43.69 | -10.31 54 29.93 275 14.08 | 27.82 | 100 | 107 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C19
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 38.22 -35.78 74 57.45 31.19 6.99 57.41 100 0 P H
7266 44.22 -29.78 74 56.12 36.8 8.32 57.02 | 100 0 P H
802.11ax H
HE40 Full H
CH 03 4844 38.8 -35.2 74 58.03 31.19 6.99 57.41 100 0 P \%
2422MHz 7266 44.08 | -29.92 74 55.98 36.8 8.32 57.02 | 100 0 P |V
\%
\%
4874 38.77 -35.23 74 57.92 31.2 6.99 57.34 | 100 0 P H
7311 43.21 | -30.79 74 55.2 36.78 8.32 57.09 | 100 0 P H
802.11ax H
HE40 Full H
CH 06 4874 38.04 |-35.96 74 57.19 31.2 6.99 57.34 | 100 0 P |V
2437MHz 7311 43.85 |-30.15 74 55.84 | 36.78 8.32 | 57.09 | 100 0 P |V
\%
\%
4904 37.86 -36.14 74 56.92 31.22 7 57.28 100 0 P H
7356 43.72 -30.28 74 55.86 36.68 8.33 57.15 | 100 0 P H
802.11ax H
HE40 Full H
CH 09 4904 38 -36 74 57.06 31.22 7 57.28 100 0 P \%
2452MHz 7356 4455 | -29.45 74 56.69 | 36.68 8.33 | 57.15 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
131.85 26.04 -17.46 43.5 39.53 17.67 1.01 32.17 - - P H
155.13 26.62 -16.88 43.5 40.79 16.95 11 32.22 - - P H
256.98 29.16 -16.84 46 40.58 19.32 1.39 32.13 - - P H
460.68 28.46 -17.54 46 35.45 23.34 1.84 32.17 - - P H
781.75 333 -12.7 46 34.67 28.1 242 31.89 | 100 0 P H
952.47 32.81 -13.19 46 30.47 30.61 2.7 30.97 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 37.76 26.02 -13.98 40 37.03 20.72 0.53 32.26 - - P \%
269.59 25.55 -20.45 46 37.16 19.06 1.42 32.09 - - P \%
389.87 28.51 -17.49 46 36.99 21.49 1.71 31.68 - - P \%
556.71 31.2 -14.8 46 35.68 25.91 2 32.39 - - P \%
779.81 33.12 -12.88 46 34.52 28.08 241 31.89 100 0 P \%
945.68 32.83 -13.17 46 30.9 30.29 2.69 31.05 - - P \Y,
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C14 of C19
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Report No. : FRON0O303C

<WPC Charging Mode >

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2327.64 55.24 -18.76 74 41.42 27.74 1393 | 27.85 116 47 P H
2389.905 43.95 -10.05 54 30.18 27.62 13.99 | 27.84 116 47 A H
* 2412 105.85 - - 92.1 27.58 14.01 | 27.84 116 47 P H
* 2412 98.09 - - 84.34 27.58 1401 | 27.84 116 47 A H
H
802.11g
H
CHO01
2362.815 54.97 -19.03 74 41.19 27.67 1396 | 27.85 | 384 138 P \%
2412MHz
2390 43.68 -10.32 54 29.91 27.62 1399 | 27.84 | 384 138 A \Y,
* 2412 105.19 - - 91.44 27.58 1401 | 27.84 | 384 138 P \%
* 2412 97.83 - - 84.08 27.58 1401 | 27.84 | 384 138 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.82 -35.18 74 58.13 31.15 6.99 57.45 | 100 0 P H
H
H
802.11g
H
CHO1
4824 37.83 -36.17 74 57.14 31.15 6.99 57.45 | 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
157.07 26.27 -17.23 43.5 40.54 16.84 1.11 32.22 - - P H
252.13 29.49 -16.51 46 41.62 18.63 1.38 32.14 - - P H
458.74 29.44 -16.56 46 36.47 23.3 1.83 32.16 - - P H
548.95 28.75 -17.25 46 33.9 25.27 1.99 3241 - - P H
790.48 35.33 -10.67 46 36.75 28.07 243 31.92 | 100 0 P H
951.5 32.49 -13.51 46 30.21 30.57 2.69 30.98 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 37.76 29.75 -10.25 40 40.76 20.72 0.53 32.26 100 0 P \%
64.92 24.86 -15.14 40 44.36 12.06 0.7 32.26 - - P \%
388.9 28.49 -17.51 46 37.01 21.45 1.71 31.68 - - P \%
557.68 29.98 -16.02 46 34.43 25.94 2 32.39 - - P \Y,
777.87 34.24 -11.76 46 35.62 28.09 241 31.88 - - P \%
953.44 31.98 -14.02 46 29.6 30.64 2.7 30.96 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C17 of C19
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C18 of C19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
547 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C19 of C19
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Daniel Lee, Jacky Hong and Wilson Wu

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D58
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

1 (@BuVim) Date: 20201147 evel @BuVim) Date: 20204117
1300) 1300
1200) 1200
1100 g
1000) 1000
900) 90|
809 809 PERK 74
700) 700]
s00) 5 600)
sag [ E R S
400) 400
309 300
200 200)
109 100]
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 1700 1900 2100 2300 2600,  Z700. E
Frequency (MHz) Frequency (MiHz)
site £ 03CHI3-HY. site £ 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120>_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project 10N0303
Mode. 23 Mode 23
1 (@BuVim) Date: 20201147 evel @BuVim) Date: 20201117
1300) 1300
1200) 1200
110 0|
1000) = 1000
900) 90|
s00) s00)
709 700]
s00) s00) E
500 T 500 ]
400) 40, gf T
300 300]
209 200)
109 100]
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 700 1%00. 2100, 2300 2600,  Z700. 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120>_1241 HORIZONTAL Condition © AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
Detector +Peak Defector +Peak
Project :0N0303 Project :0N0303
Mode. 23 Mode 23

TEL : 886-3-327-3456 Page Number : D2 of D58
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

5+7 Vertical Fundamental

A dBuVim) Date: 20201147 el (@Buvim) Date: 2020-11-17

1300 1300]

1209 1200)

1109 0,

1000 - 1000]

904 900

209 809 PERK 74
709 700

609 60

- (NP —

500 50,0 et

409 400)

309 300

209 209

100 100

310 2320, 740 2360 780, 200 s 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Fraquency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Detector +Peak Detector +Peak

Project :0N0303 Project $0N0303

Mode 23 Mode i23

A 9BuVim) Date: 2020.1147 el (@Buvim) Date: 2020-41-17

1300 1300]

1209 1200)

1109 0,

1009 /\ 1000]

900 A 900

/

200 800

709 700

609 600 AV 54
500 .

409

300

200 200

100 100

310 2920, 7340 2360 EED 200, s 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freaquency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode i23 Mode i23

Avg.

TEL : 886-3-327-3456 Page Number : D3 of D58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

5+7

Horizontal

Fundamental

Avg.

A (6Buvim) Date: 20201147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1009 v 1000]
904 900
209 809 PERK 74
709 700
609 60 " e
500 50,0 iRt i
409 400)
309 300
209 209
100 100
3102320, B 260, 2380, 2200, 220, 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode 24 Mode 24
A 6Buvim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1009 A 1000]
900 " 000|
200 800
709 700
609 60 R
500
409
300
200 200
100 100
3102320, a0, 260, 2380 2200 220, 2040, 24 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freauency (MHz) Freauency (M)
site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0203 Project $0N0303
Mode 24 Mode 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

5+7 Horizontal Fundamental

1 (@Buvim) Date: 20201147

/
909 N

809 PEAK_BE 74|
700)

500
400)
300
200
109
430 2840, 250, 250, 2470, 2a80. 2490, 250
Froquency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :0N0303

Mode. 24

Peak Left blank

1 (Buvim) Date: 20201147

09 \ AVG_BE 54|
500 b
409
300
200
100
430 2a40. 2250, 2460 270, 280, 290 200
Freaquency (MHr)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project :0N0303
Mode. 24

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D5 of D58
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A (6Buvim) Date: 2020.1147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1000 - 1000]
904 900
809 800 T
709 700
- | ]
500 500 pimormeer et
409 400)
309 300
209 209
100 100
3102320, a0 260, 2380, 2200, 220, 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Frequency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode 24 Mode 24
A 6Buvim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 10,
1009 SaN 1000]
900, N 90.0|
g \ s00
704 \ 0
\
609 60 ]
500 T 500
1T 1 1
409 00—
300 300
200 209
100 100
3102320, a0, 260, 2380 2200 220, 2040, 24 000 00, f500. 1700 1900 2100 2300 2600. 2700, 3000
Freauency (MHz) Frequency (MHZ)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode 24 Mode 24

TEL : 886-3-327-3456 Page Number : D6 of D58
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

5+7 Vertical Fundamental

1 (@Buvim) Date: 20201147

809 PEAK_BE 74|
700)

500
400)
300
200
109
430 2840, 250, 250, 2470, 2a80. 2490, 250
Froquency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :0N0303

Mode. 24

Peak Left blank

1 (Buvim) Date: 20201147

509 \\ v 5 54

109

430 2840, 250. 2460, 2470, 2a80. 2490, 250
Frequency (Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project :0N0303
Mode. 24

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D7 of D58
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

5+7 Horizontal Fundamental

1 (@Buvim) Date: 20201147 el (dBuVim) Date: 2020-41-17

1000 —\\\ 1000]

900) 90|
809 " [PERK_BE_74| 809 PERK 74

700 ‘k 00|
w Wl e e
500 50.0fmspomerbbn A sttt e
409 400)
309 300
209 209
100 100
7160 246324652467 2460 2471 7} 91 0 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Freaquency (Miz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode :25 Mode i25
A 9BuVim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1000/ 1000]
900 900
200 800
709 700
609 VG BE 54| AV 54
500 e———]
T
409
300
200 200
100 100
460 2463.2465.2467.2460.2471,2473.2475. 2477 24702481 2485, 24912493 2495.2497. 7500 000 00, f500. 1700, 1900 2100 2300 2600. 2700,
Freauency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode :25 Mode i25

Avg.

TEL : 886-3-327-3456 Page Number : D8 of D58
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

5+7

Vertical

Fundamental

Avg.

) duvim) Date: 20201147 o (dBovm) Dates 20201147

1300 1300

1200 1200

1100 ol

1000 1000

900 900

09 peRK B 7 209 PERK 74
700 704

600 U-’% 604/ e Tyww——
s00) [ ISP SRER—b—— SSECEL S e

09 400

300 300

200 200

100 100

60 Z46 TG AT TG AT 7 7 00 G0 W00 0 00 600 700 B0 06 700, 0
Froquency (Hr) Froquency (WHz)
site < 03CHIZ-HY site +03CHI3-HY
Condition  :PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak Detector Peak

Project $0N0303 Project :0N0303

Mode. 25 Mode 125

) suvim) Date: 20201147 o gBovm) Dates 20201147

1300 1300

1200 1200

1100 ol

1000 1000

900 500

800 400

700 . 70

500 o i =
00

300

200 200

100 100

50 24652455 2467 2468 2477 24T 2475 4TT 2470 24812485 AT AT TGS TATT. 7500 0 W00 06 00 000 70 B0 o0 700
Froquency (HHr) Froquency (WHz)
site +03CHIZ-HY site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto + RBW/1000.000KHz VBW:0.010KHz SWT:Auto

Derector <peak Derector Peck
Project +0N0303 Project :0N0303
Mode i25 Mode i25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

5+7

Horizontal Fundamental

Avg.

1 (@BuVim) Date: 20201147 evel @BuVim) Date: 20204117
1300) 1300
1200) 1200
1100 g
1009 s 1009
900) 90|
s00) 800] kT
700) [,4 700]
s00) . 600)
ettt nd | vy ot
500 [ B P
400) 400
309 300
200 200)
109 100]
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 1700 1900 2100 2300 2600,  Z700. E
Frequency (MHz) Frequency (MiHz)
site £ 03CHI3-HY. site £ 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120>_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project 10N0303
Mode. 26 Mode 26
1 (@BuVim) Date: 20201147 evel (@BuVI Date: 20201117
1300) 1300
1200) 1200
110 0|
1000) 1000

400 B T e i B
300 300
209 200
109 100
510 2520, 7540, 7360, 780, 2400, 215 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Frequency (M)
site $03CHI3HY site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project :0N0303
Mode :26 Mode :26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D10 of D58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

5+7

Vertical

Fundamental

A (@Buvim)

Avg.

Date: 20201147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1000 1000]
904 900
209 809 PERK 74
709 700
609 60
et ekl | Mkttt
500 50,0 b b
409 400)
309 300
209 209
100 100
310 2320, 740 2360 780, 200 s 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Fraquency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector peak Detector +Peak
Project :0N0303 Project $0N0303
Mode :26 Mode i26
A (6Buvim) Date: 2020.1201 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1009 1000]
s00 avay %00
709 700
609 60 R
500 T 500 —— =
409 40—
300 300
200 200
100 100
310 2920, 7340 2360 EED 200, s 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freaquency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode :26 Mode i26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

5+7

Horizontal

Fundamental

Avg.

) aBuvm) Date: 20201147 o @guvm) Date: 2020.147
1300 1300
1200 1200
1100l 10g)
1009 o 1009
900 a0
209 809 PERK 74
700 709
609 v/f' 60
BRI | Ra————
e o B N, L
50.0 o P e il
100 g
300 300
209 200
109 100
S0z, 0 760 700, 00, a0, PO T N 1S T M T R Y 0
Froquency (k) Froquency (k)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project ‘0N0303 Project 0NO0303
Mode 27 Mode 27
) agovm) Date: 2020147 o taguvm) Date: 2020.147
1300 1300
1200 1200
1100 o)
1000 R 1000
900 LA 90
700 709
o0 600 s
509 \
100
309
200 200
109 100
Si07 D 70 7580 700 T T 78 T R I ) T T TR T
Frequency (MHz) IHz)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AVG_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition  : AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SWT:Auto  RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0NO0303 Project :0N0303
Mode i27 Mode i27

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

5+7

Horizontal Fundamental

1 (@Buvim)

Date: 2020-11-17

B

.

5

Avg.

PR
700
609 e o
50.0f .
o
09
209
100
T S BT a3
sy iy
site J03cHI3HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
{REWH000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 0N0303
Mode 27
yisovom owe 2020147
w00
100
109
1009
909 [ TN
|
700 4
00 VG B 54
500 -
P
09
209
100
T L L T
sy iy
site J03cHIZHY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
broject on0so03
Mode 227

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FRON0O303C

- oue 20201147 ot ) bates 0 .17
w00 1500
1200 1200
109 o)
1000 w000
p 1
o \
70 709
o : o o0
- e s | S
50.0/ i~ L e
ad ad
09 309
209 200
100 100
N - NN T s S S o
roasency (e Hediency i)
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition < PEAK_74 3m HORN_9120D_1241 VERTICAL
{RBW-I000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Project ‘0N0303 Project 0N0303
Mode z27 Mode 27
+ oy bue 20201147 . bats 00 117
1500 1500
1200 1200
109 o)
1000 1000
.
900 AYAYAN a0l
s 509
7 700
o 609 -
500 o 500 | |
40.0| 40,0 T
309 309
209 209
100 100
oEm B memm aw  am T MR S
reauenc (e Heaiency i)
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
| RBWFI000.000KHz VBW:0010KHz SWT:Auto  RBWF1000.000KHz VBW:0010KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode 227 Mode 227

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

5+7 Vertical Fundamental

1 (@Buvim) Date: 20201147

1000 TN

PEAICBE 74
709
N
09 TS,
500 =
109
209
209
100
T T 7150 750, 5175 7180 0 0
r——
site $03CHI3-HY
Condition  +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  :Peak
Project $0N0303

Mode. 27

Peak Left Blank

1 (Buvim) Date: 20201147

g

700) \
600 AVG_BE 54|

50.0 \ 7

109

430 2840, 250. 2460, 2470, 2a80. 2490, 250
Frequency (Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project 0N0303
Mode. 27

Avg. Left Blank

TEL : 886-3-327-3456 Page Number : D15 of D58
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

5+7

Horizontal

Fundamental

Avg.

vy w2017 . oo 201147
w0 0
) 10
e a
soo T 1000]
s00 \ o0
800 PEAK_BE_74 809 PEAK 74
70 \\«w 709
9 o ] o e bratseoal | M
w00 o IO U P A o
100 o
00 200
200 209
109 10d
T o =1 L L SN S Y
iy i Hoasoncy i
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBWI000.000KHz VBW-3000000KHz SWTAuto {ROWATO00 000KHz VBW-3000000KHz SWT-Auto
Detector : Peak Detector Peak
Project :0N0303 Project ONO303
Mode 128 Mode 28
oy w20 147 o oo 201147
w0 10
- 10
o g
w0 w0
et =
90.0| \"\ 90.0f
w00 w00
700 \ 700
w00 AN ra 009 Wi
w09
IS —
P
00
200 )
109 T0d
TR AT T AT AT TS ST ST 0 L LB [ -
eyt roasncy i
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
RBWAIO00.000K¢z VBWA0.010KHz SWT-Auto REWEI000.000K+ 2 VEWA0010KHz SWT-Auto
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode i28 Mode 128

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D58



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

) Bty bate: 2020115 o ovm) vate: 20201116

1300 1300

1200 1200

0 10

100.0| Ww\/\ 100.0{

900 s0q)

a0 N PR BE 74 sog| PEAK T4
100 \M by

500 e 60.0]

S B )

500 500N i

100 10

200 300

200 200

100 100

T T AT o i = oo 0.6 oo 06, Zioo %66 7a00 700 o
e (i) Frouoncy ()
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition < PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto

Detector : Peak Detector : Peak

Project :0N0303 Project :0N0303

Mode 128 Mode 128

) By Dat: 2020115 i ) vate: 20201116

1500 1500

1200 1200

10 10

s 1000

90.0) \~/\ 00|

a00) w00

700 700

w0 - HER s
500 — ;

40.0| T

30

200 200

100 100

50 74532465 2457 2480 2478 24T 2475 2877 24T 2025 ST A 3500 L R NN S = T
Hreauones (i) Foauoncy (i)
Site :03CH13-HY Site. :03CHI3-HY
Condition  AV6_BE_54 3m HORN_91200_1241 VERTICAL Condition ¢ AV6_54 3m HORN_9120D_i241 VERTICAL
 RBW-1000.000KHz VBW:0.010KHz SWTiAuTo  RBW-1000.000KHz VBW:0010KHz SWT:Auto

Detector - Peak Detector < Peak
Project :0N0303 Project :0N0303
Mode i28 Mode i28

TEL : 886-3-327-3456 Page Number : D17 of D58
FAX : 886-3-328-4978



SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

5+7

Horizontal

Fundamental

Peak

1 (@BuVim)

240, 2360, 2360,
Frequency (MHz)

£ 03CHI3-HY.

+PEAK_BE_74 3m HORN_9120>_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:0N0303

29

evel @BuVim)

Date: 2020-41-17

PERK 74

O R AT SISO S

PR m————|

000 300 1500, 1700, 1500 2100 2300.
Frequency (MiHz)

site £ 03CHI3-HY

Condition +PEAK_74 3m HORN_9120D>_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 10N0303

Mode 129

2700, E

Avg.

240, 2360,

2360,
Frequency (MHz)

$03CHI3-HY
: AV6_BE_54 3m HORN_9120>_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
:0N0303
29

evel (@BuVI

Date: 20204117

000 300 1500, 1700 1500 2100 2300,
Frequency (MHz)

Site $03CHI3-HY

Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Defector +Peak

Project :0N0303

Mode 129

2700, 3000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

1 gBuvm) oaes2020-147 - bates 0 .17
1300 1300
1200 1200
100 0
1000 1000
s0d %00
sug / w09 venic 7
7o J 700
ono ; 00
o B B A
500 N SO PP SO g2
Py 10
500 500
200 200
100 100
Sio T = 0. £ Tioo s o6 e, FeG o0, Te6e 3100 e 700 Fo. o
Freuonoy (o Freauency (ike)
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition < PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector : Peak Detector : Peak
Project :0N0303 Project :0N0303
Mode 129 Mode 129
) 6Buym) oates2020-147 i aBvm) bats 00 117
1300 1300
1200 1200
109 09
1000 1000
a0 o
s 500
7o 709
609 600 AV 54
500 [ 509 e s |
40.0| 40, e T
200 300
200 200
100 100
o 0 o o oo 7its o6 oo, TR o0, o6 3100 e 70070
Freauoncy iz Heauency (ke
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
 RBWEI000.000KHz VBW-0010KHz SWT:Auto  RBW-1000.000KHz VEWA0010KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode 129 Mode 129

TEL : 886-3-327-3456 Page Number : D19 of D58
FAX : 886-3-328-4978



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FRON0O303C

A dBuVim) Date: 20201147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1000 1000]
904 900
209 809 PERK 74
709 700
609 60 )
SO | LW WP me—————
500 500wt babe At e
409 400)
309 300
209 209
100 100
3102320, a0 260, 2380, 2200, 220, 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Frequency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector peak Detector +Peak
Project 0N0303 Project 0N0303
Mode 30 Mode 130
A 9BuVim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1009 1000]
900 900
200 800
709 700
609 60 R
500 T — 500 — |
409 40 Qe
300 300
200 200
100 100
3102320, a0, 260, 2380 2200 220, 2040, 24 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freauency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode 130 Mode :30

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

5+7

Horizontal

Fundamental

Avg.

s
%00 §
3
209 PEAK BE 74
.
=
w.,
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
e o pvcuon
Detector Peak
Project ‘0N0303
Mode 30
90 /ﬁ
'
60.0) AN
500) A
40.0| -
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Mode 130

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

5+7

Vertical

Fundamental

Avg.

A (6Buvim) Date: 2020.1147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1000 f 1000]
904 900
709 e 700
609 ! 60 f
PSPV | L e ——
500 500 rapebrebomb oA Aottt A
409 400)
309 300
209 209
100 100
3102320, a0 260, 2380, 2200, 220, 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Frequency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector peak Detector peak
Project 0N0303 Project 0N0303
Mode 30 Mode 30
A 6Buvim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1009 1000]
900 900
200 800
709 k 700
609 / | 60 R
500 500 ——+
409 B O I S S
300 300
200 200
100 100
3102320, a0, 260, 2380 2200 220, 2040, 24 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freauency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode 130 Mode :30

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

5+7 Vertical Fundamental

) (@Buvim) Date: 20201147
1300

1200

1100

(S

1000 \

s00)

209 PEAK BE 74

700

600 R 5

s00)

100

300

200

100

TR T 750, 750, P P 70, 700
Froquency (Hr)
site £ 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak
Project +0N0303

Mode. 130

Peak Left blank

A (@BuVim) Date: 2020-11-17

1300
1200
1109
1000

900
s00)
700
600 AVG_BE_54]
500

400)

300
209
109

R

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. rojes Lonoaos Left blank
Mode 130
Setting 7

TEL : 886-3-327-3456 Page Number : D23 of D58
FAX : 886-3-328-4978



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

5+7

Horizontal

Fundamental

1 (@Buvim)

Date: 2020-11-17

Avg.

el (@Buvim) Date: 2020-11-47
1300 1300
1200 1200
110 o
1000 = 1000
900 90
09 PEAR_BE 74 s PEAK 74
700 N 704
600 ER e 600 =
vy SR PSS ESS | SR
500 500|gememnri bt
400 400
309 304
209 200
100 100
160 246321652467 2460 2471 7 7 0 000 00 500 700 900 200 200 2600 2700, o
Freaquency (Miz) Frequency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project +0N0303
Mode 131 Mode 131
A 6Buvim) Date: 2020-1147 el (@Buvim) Date:2020-41-47
1300 1300
1200 1200
110 o)
1000 1000
soof Ty 904
500 AN a0
700 704
09 AVG_BE_ba| o AVG 54
500 504 =
400 O] =
309 304
209 200
100 100
450 246324652467 2460.2471. 2475 2475 2471 2470 2481 2483, 24912495 24952497, 2500 000 00 500 700 900 200 200, 2500, Z700.
Freauency (MHz) Frequency (HHz)
site +03CHI3-HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW/1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0203 Project :0N0303
Mode :31 Mode :31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

5+7

Vertical

Fundamental

1 (@Buvim)

Date: 2020-11-17

Avg.

el (@Buvim) Date: 2020-11-47
1300 1300
1200 1200
1100 o
Y e S 2 1000
900 90
09 PEAR_BE 74 s PEAK 74
700 704
600 e 60
oottt et Sttt ond
500 50,0 Bt e ot
400 400
309 304
209 200
100 100
160 246321652467 2460 2471 7 7 00 000 00 500 700 900 200 200 2600 2700, o
Froquency (Hz) Freauency (MHz)
site +03CHI3HY Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Project :0N0303 Project +0N0303
Mode 131 Mode 131
A 6Buvim) Date: 2020-1147 el (@Buvim) Date:2020-41-47
1300 1300
1200 1200
110 o)
1000 1000
900 i B s e 904
500 LS a0
700 704
09 AVG_BE_ba| o AVG 54
500 = —— 504 R —— L ———
400 A0
309 304
209 200
100 100
450 246324652467 2460.2471. 2475 2475 2471 2470 2481 2483, 24912495 24952497, 2500 000 00 500 700 900 200 200, 2500, Z700.
Frequency (WHz) Freauency (M)
site +03CHI3-HY Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW/1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0203 Project :0N0303
Mode :31 Mode :31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz

5+7

Horizontal

Fundamental

1 @BV

) Date: 20201130

Avg.

vl aBuim) Date: 2020130
1209 1200
1200 1200
110 g
1000 YVt 1004
s00) s0q)
a0 s0q) -
700 700 ]
60.0f e 60.0/ i
e it skt | i
500 O D PSS S
400 400
209 200
9 200
109 100
0z T Fio0, 700, E T T SN == E
Frequency (i) Freauency (i)
site £ 03CHIZHY sire £03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  REW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector :Peak Detector + Peak
Project :0N0303 Project <0N0303
Mode :35 Mode +35
) aBuvim) Date: 20204130 vl B Date: 2020130
1209 1209
1209 1200
100 10
1009 1000
500 s0q)
a00) s0q)
700 700
a0l 0| =
509 saq) =
— e
40.0| B e e
509 s0q)
209 200
109 100
0z T 760, 700, ETH L SN R - )
Frequency (i) Frequency (i)
site £ 03CHIBHY sire £03CHIZHY
Condition 2 AVG_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:0.010KHz SWT:Auto : RBW-1000.000K+z VBW:0010KHz SWT:Auto
Detector :Peak Detector Peak
Project :0N0303 Project ono303
Mode :35 Mode

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz

5+7

Vertical

Fundamental

A (@Buvim)

Date: 2020-11-30

1200)
1100)

310 2520, 240, 2360, 2580,
Froquency (Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

2400,

el (dBuVim)

Date: 20201201

PERK 74

B e
50,0 i it i

000 300 A500. 700, 1%00. 2100, 2300,
Froquency (MHz)
Site +03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

200, 2700, 0

Avg.

Project :0N0303 Project $0N0303
Mode 135 Mode 135
A 9BuVim) Date: 2020-12.01 el (@Buvim) Date: 20201201
1300 1300]
1209 1200)
1109 0,
1009 1000]
900 900
200 800
709 700
609 60 R
500 . 500 ]
409 B R e
300 300
200 200
100 100
310 2920, 7340 2360 EED 200, s 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freaquency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode i35 Mode i35

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH11 2462MHz

5+7 Horizontal Fundamental

) By vate: 20201201 o guvm) Date 202012401
1200 1200
1200 1200
ol W ) -
100 1000
500 s00)
800 PEAK_BE 74| £00) PERK 74
0 AR 700 f
00 s, so) I ————
i e L | s A
500 S0l
400 400
209 200
209 200
109 100
50 2483 2465 26T 240 2471 0 0 L SN = = 0
Froauency () Froauency (i)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode 136 Mode 136
) aBvm) vate: 202012801 o @guvm) Date 202012401
1200 1300
1200 1200
109 110 .
1000 /\ 1000
a00) / ) s00)
w00l 8 s0q)
00 X 700
509 \ e 6 53 o0 A 54
500 —% . s00) i R =
400 40,0 T =
209 200
209 200
100 100
50 2463 24652457 2468 DATR TS 45 AT TS DASTIAES AT AT, 3500 L SN LR~ =T
Freauency (i) Froauency (HH)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW-0.010KHz SWT:Auto  RBW-1000.000KHz VEW/0010KHz SWT:Auto
Detector :Peak Detector :
Project <0N0303 Project
Mode 136 Mode

Avg.

TEL : 886-3-327-3456 Page Number : D28 of D58
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

5+7

Vertical

Fundamental

1 (@Buvim)

Avg.

a0y

g

800 PEAK_BE 74 £00) PEAK 74,

J—
el

09 e e R BV S RO B 9 | e a—————
a0 ! B DRSPS BSOS RO s

g

Fresency Frsncy e
Site +03CH13-HY Site +03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
RBWI000000KHz VPW3000.000KHz SWT-Auto RBW000.000KHz VBW-3000.000KHz SWTAuto

Detector Peak Detector :Peak

Project :0N0303 Project :0N0303

Mode 136 Mode 136

1200

s N\

w00 W \ 209

700/ \ 700|

60.0 I 60.0)

w0

40,0 A0 T

Freency Hresncy e
Site +03CH13-HY Site +03CH13-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
RBWI000000KHz VDW 00108z SWT Auto RBWI000.000KHz VBW-0GI0KH SWT-Auto

Detector + Peak Defector + Peak
Project :0N0303 Project +0N0303
Mode 136 Mode 36

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D29 of D58



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

1 gBuvim) bats 20201147 vt dBuvm) st 20201147
1304 1204
1200 1204
1o 100 :
1000 J———— 1004
a0 s0d
w09 s0d -
700 704 L
o0 ’ s0d
- pm—
s0d T O UV S A
409 100
304 304
204 204
10d 10d
D ) N ST T T oo 0 w0 Too T 70 w0 Zeo  zwn
Frecuency (o Heauency (e
site {03CHI3HY site £ 03CHI3HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWI1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
project <0N0303 project < 0N0303
Mode 132 Mode 232
1 gBuvim) bats 20201147 vl 4B bat: 20201147
1304 1204
1200 1204
ol 1o
100 100 ;
a0 s0d
w09 s0d
700 704
a0 s0d -
s0d s0d S—
40.0| ] B B i e e
300 304
204 204
10d 10d
T T ) T80 F N T T oo a0 w0 Too Tamo zioo o Zaoo 7o 360
freauency o Freauency (e
site £03CHI3HY site £03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBWEI000.000KHz VBW-0010KHz SWT:Auto : RBWEI000.000KHz VBW:0010KHz SWT:Auto
Detector :Peak Detector Peak
Project :0N0303 Project o0N0303
Mode 132 Mode

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

5+7 Horizontal Fundamental

1 (@Buvim) Date: 20201147

1300)

1200)

1100)

1000)

Sy

909 \

809 PEAK_BE 74|
700)

600) i "

500

400)

300

200

109

430 2840, 250, 250, 2470, 2a80. 2490, 250
Froquency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :0N0303

Mode. 32

Peak Left blank

A (@BuVim) Date: 2020-11-17

1300
1200
1109
1000

90—

30.0) \

700
600 AVG_BE_54]

500
400)

300
209
109

R

e oy
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. o Lovoaos Left blank
Mode 132
Setting :15

TEL : 886-3-327-3456 Page Number : D31 of D58
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

- owe 2020147 o oo 2020147
w00 1500
1200 1200
109 o) :
1000 it w000
s0d %0
209 809 PERK 74
700 70| J
o . o0 .
rowe p——
00 D VU U O e
ad ad
09 309
209 200
100 100
N - NN T s T S S T o
roavoney ) Hreaiancy s
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition < PEAK_74 3m HORN_9120D_1241 VERTICAL
{RBW-I000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :0N0303 Project :0N0303
Mode 132 Mode 132
+ oy bue 20201147 I oo 2020147
1500 1500
1200 1200
109 o)
1000 1000 :
Py %00
s 509
7 700
609 600 AV 54
500 : 500 J =
= I R —— —=
109 i N FOSU
309 300
209 209
100 100
oEm B mamm  aw  am T MR S
roavoney ) Hreaioncy sy
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
| RBWFI000.000KHz VBW:0010KHz SWT:Auto  RBWF1000.000KHz VBW:0010KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode 132 Mode 132

TEL : 886-3-327-3456 Page Number : D32 of D58
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - R

5+7 Vertical Fundamental

-
o
209 PEAK BE 74
-
o
-
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
e e
Detector : Peak

Mode. 32

Peak Left blank

1 (Buvim) Date: 20201147

600) \ AVG_BE 54|

109

430 2840, 250. 2460, 2470, 2a80. 2490, 250
Frequency (Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project 0N0303
Mode. 32

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D33 of D58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

5+7

Horizontal

Fundamental

Avg.

A (6Buvim) Date: 2020.1147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1000 1000]
904 900 J
209 809 PERK 74
709 700
609 60
Y R pe———e—]
500 O I SN BERPRVR A PR 1
409 400)
309 300
209 209
100 100
3102320, a0 260, 2380, 2200, 220, 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Frequency (MHz) Freauency (MHz)
site +03CHI3HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode 133 Mode 133
A 6Buvim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1009 1000]
900 ———] 900
200 800 |
09 509 1 A 54
500 " 500 ——+ T
409 T N S S
300 300
200 200
100 100
3102320, a0, 260, 2380 2200 220, 2040, 24 000 00, T500. 1700, 1900 2100 2300 2600, 2700,
Freauency (MHz) Freauency (M)
site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0203 Project $0N0303
Mode :33 Mode i33

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

5+7 Horizontal Fundamental

) Bty oaes2020-147
1300

1200

0

Y P

o »«M\

w09 \
700 Y

500 N .

500

100

200

200

100

T T T80, LD 7160 T 0
reauoncy iz
site £03CHIZ-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Project :0N0303

Mode. 33

Peak Left blank

1 (Buvim) Date: 20201147

]
aonﬁ/—’ﬁ
w0d !

v
\

109

430 2840, 250. 2460, 2470, 2a80. 2490, 250
Frequency (Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project 0N0303
Mode. :33

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D35 of D58
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SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FRON0O303C

]
" i J
209 809 [ PERK 74
70.0| 700 1
o ; P |-
. SV L
o o B VO O 9
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition < PEAK_74 3m HORN_9120D_1241 VERTICAL
T T, T i
Detector Peak Detector Peak
Project :0N0303 Project 0N0303
Mode 133 Mode 133
09 509 1 A 54
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition : AV6_54 3m HORN_9120D_1241 VERTICAL
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode 133 Mode 133

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

5+7 Vertical Fundamental

1 (@Buvim) Date: 20201147

s00) v PEAK_BE 74|
700)
600) 3
et b bcsosheisn
500
400)
300
200
109
430 2840, 250, 250, 2470, 2a80. 290, 250
Froquency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :0N0303

Mode. 33

Peak Left blank

1 (Buvim) Date: 20201147

109

430 2840, 250. 2460, 2470, 2a80. 2490, 250
Frequency (Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Project 0N0303
Mode. :33

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D37 of D58
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

5+7

Horizontal

Fundamental

1 (@Buvim) Date: 20201147

Avg.

o @guvm) Date: 2020.147
1300 1300
1200 1200
1100l 10g)
1000 - 1000
900 a0
00 500 ST
700 709
600 a0
sagferemshetn b 500k e bt bt
100 g
300 300
209 200
109 100
S0z, 0 760 700, 00, a0, PO T O 1S M R Y 0
Froquency (k) Froquency (k)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector :Peak
Project ‘0N0303 Project :0N0303
Mode 34 Mode 134
) agovm) Date: 2020147 o taguvm) Date: 2020.147
1300 1300
1200 1200
1100 o)
1000 1000
900 a0
00 500
700 709
o0 600 s
509 500 —
40.0f B e =
309 300
200 200
109 100
Si07 D 70 7580 700 T T 78 T S 1S T S = N 1T
Frequency () Freauency (k)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AVG_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition  : AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW-0.010KHz SWT:Auto  RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0NO0303 Project :0N0303
Mode i34 Mode i34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

5+7

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2020-11-17

700/

o b

/

PEAK_BE 74|

Site

430 2840, 250, 260,

3 2470, 2a80.
Froquency (1Hz)
+03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

Detec

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
tor :Peak

Project :0N0303

Mode.

2490, 250

Left blank

Avg.

1 (Buvim)

Date: 2020-11-17

109

AVG_BE 54|

430 2840, 250. 2460, 2470, 2a80.
Frequency (Hz)

Site £ 03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project 0N0303

Mode. 34

2490, 250

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FRONO303C

A dBuVim) Date: 20201147 el (@Buvim) Date: 2020-11-17
1300 1300]
1209 1200)
1109 0,
1000 1000]
904 900
209 809 PERK 74
709 700
609 5 60
T T P el K s o sl
500 0.0 sk
409 400)
309 300
209 209
100 100
3102320, . 260, 2380, 2200, 220, 2040, 24 000 300, 1500 1700 1900 2100 2300 2600, 2700, o
Frequency (MHz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector peak
Project :0N0303 Project 0N0303
Mode 134 Mode 34
A 9BuVim) Date: 2020-1147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 0,
1009 1000]
900 900
200 800
709 700
609 60 R
500 500 —
SR S——
409 B A e
300 300
200 200
100 100
3102320, a0, 260, 2380 2200 220, 2040, 24 000 00, T500. 1700, 1900 2100 2300 2600. 2700,
Freauency (MHz) Freauency (M)
Site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
Project :0N0303 Project $0N0303
Mode i34 Mode i34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO09 2452MHz - R

5+7 Vertical Fundamental

1 (@Buvim) Date: 20201147

1300)

1200)

1100)

1000) bbb

. w\

809 PEAK_BE 74|
700

600)

i Aesbn

500

400)

300

200

109

430 2840, 250, 250, 2470, 2a80. 2490, 250
Froquency (1Hz)
Site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :0N0303

Mode. 34

Peak Left blank

1 (Buvim) Date: 20201147

909
- Jﬁﬁ
700) !

\

609 AVG_BE 54|
500

300

200

109

430 2840, 250. 2460, 2470, 2a80. 2490, 250
Frequency (Hz)
Site £ 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project 0N0303
Mode. 34

Avg. Left blank

TEL : 886-3-327-3456 Page Number : D41 of D58
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

5+7

Vertical

Peak

Avg.

Date: 2020-11-17

PERK 74|

AVG 54

4000 6000, 8000, 10000. 12000 14000. 16000 18000 20000 22000 25000
y (Mtz)

+PEAK_74 3m HORN_9120D_1241 HORTZONTAL

Date: 2020-41-17

1300
1200
o)
1000
90
S0

PERK 74

700]
600]

AVG 54

504
400
304
200
100

Site

Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000. 16000. 18000. 20000, 22000 2

Frequency (MHz)
£ 03CHIZ-HY
PEAK_74 3m HORN_9120D_1241 VERTICAL
Peak
0N0303
3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

5+7

Horizontal Vertical

Peak

Avg.

Date: 2020-4147 A (9Buvim) Date: 20204147

1309 1300]
1209 1200)
1100 00
1009 1000]
909 909
209 PEAK 74| 809 PEAK 74
709 700
609 AV 54| 609 AVG 54
509 500 >
409 400 *
309 309
200 200
100 100

4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000 18000, 20000, 22000. 25000

y (abz) Freauency (M)

site H) site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Detector Peak
Project Project $0N0303
Mode Mode 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

5+7

Horizontal Vertical

Peak

Avg.

Date: 2020-4147 A (9Buvim) Date: 20204147

1309 1300]
1209 1200)
1100 00
1009 1000]
909 909
209 PEAK 74| 809 PEAK 74
709 700
609 AV 54| 609 AVG 54
509 500 =
409 400 1
309 309
200 200
100 100

4000, 6000, G000, 10000, 12000. 14000, 16000. 18000, 20000, 22000 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000 18000, 20000, 22000. 25000

y (ie) Freauency (M)

site H) site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Detector Peak
Project Project $0N0303
Mode Mode 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: D44 of D58




ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

5+7

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2020-11-17

PERK 74|

AVG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000. 12000 14000. 16000 18000 20000 22000 25000

£ 03CHIZ-HY

y (Mtz)

+PEAK_74 3m HORN_9120D_1241 HORTZONTAL

+Peak
:0N0303
29

el (dBuvim)

Date: 2020-41-17

1300
1200
o)
1000
90
S0

PERK 74

700]
600]

AVG 54

504
400
304
200
100

Site
Condi

000 4000.

£ 03CHIZ-HY

tion

Defector

Project

Mode

5000, 8000. 10000. 12000 14000. 16000. 18000. 20000 22000 2
Frequency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

5+7

Horizontal Vertical

Peak

Avg.

Date: 2020-4147 A (9Buvim) Date: 20204147

1309 1300]
1209 1200)
1100 00
1009 1000]
909 909
209 PEAK 74| 809 PEAK 74
709 700
609 AV 54| 609 AVG 54
509 500 >
409 400 1
309 309
200 200
100 100

4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000 18000, 20000, 22000. 25000

y (ie) Freauency (M)

site H) site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Detector Peak
Project Project $0N0303
Mode Mode 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

5+7

Horizontal Vertical

Peak

Avg.

Date: 2020-4147 A (9Buvim) Date: 20204147

1309 1300]
1209 1200)
1100 00
1009 1000]
909 909
209 PEAK 74| 809 PEAK 74
709 700
609 AV 54| 609 AVG 54
509 500 B
409 400 1
309 309
200 200
100 100

4000, 6000, G000, 10000, 12000. 14000, 16000. 18000, 20000, 22000 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000 18000, 20000, 22000. 25000

y (ie) Freauency (M)

site H) site 03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Detector Peak
Project Project $0N0303
Mode Mode 28

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

5+7 Horizontal Vertical

A (6Buvim) Date: 20204147 el (@Buvim) Date: 2020-41-17
1300 1300]
1209 1200)
1109 10,
1009 1000]
904 90
209 PEAK 74 809 PERK 74
709 700
609 VG 54 00 VG 54
500 500
409 4 400] :
300 300
200 200
109 100

000 4000, 600, 8000, 10000 12000, 14000 16000, 18000 Z0000. 22000 25000 000 4000, 6000, 8000, 10000, 12000, 14000 16000, 18000, 20000 22000 2
y (iz) Fiequency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peak
Project :0N0303 Project 0N0303
129 Mode 29

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D48 of D58
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO6 2437MHz

5+7

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-17

PERK 74

VG 5

4000 6000, 8000, 10000. 12000 14000. 16000 13000 20000 22000. 25000

y (tz)

H
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 2020-11-17

PERK 74|

VG54

4000, 6000, 8000, 10000 120
Frequency (MHz)
03CHI3-HY
:PEAK_74 3m HORN_9120D>_1241 VERTICAL
Peak
+0N0302
30

00. 14000 16000, 16000, 20000 22000,
y ()

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CH11 2462MHz

5+7

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-17

PERK 74

VG 5

4000 6000 8000, 10000. 12000 14000. 16000 13000 20000 22000. 25000

y (tz)

H
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 2020-11-17

PERK 74|

VG54

4000 6000, 8000, 10000 120
Frequency (MHz)
03CHI3-HY
:PEAK_74 3m HORN_9120D>_1241 VERTICAL
Peak
+0N0302
31

00. 14000 16000, 16000, 20000 22000,
y ()

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO3 2422MHz

5+7

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20201147

PERK 74|

AVG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000. 10000. 12000 14000. 16000 18000 20000 22000 25000
y (Mtz)
£ 03CHIZ-HY
+PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+Peak
:0N0303
132

el (dBuvim)

Date: 2020-41-17

1300
1200
o)
1000
90
S0

PERK 74

700]
600]

AVG 54

504
400
304
200
100

000 4000.

Site
Condition
Detector
Project
Mode

5000, 8000. 10000. 12000 14000. 16000. 18000. 20000 22000 2
Frequency (MHz)

£ 03CHIZ-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

5+7

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-17

PERK 74

VG 5

4000 6000, 8000, 10000. 12000 14000. 16000 13000 20000 22000. 25000

y (tz)

H
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 2020-11-17

PERK 74|

VG54

4000, 6000, 8000, 10000 120
Frequency (MHz)
03CHI3-HY
:PEAK_74 3m HORN_9120D>_1241 VERTICAL
Peak
+0N0302
33

00. 14000 16000, 16000, 20000 22000,
y ()

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0O303C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO9 2452MHz

5+7

Horizontal

Vertical

Peak

Avg.

Date: 2020-11-17

PERK 74

VG 5

4000 6000, 8000, 10000. 12000 14000. 16000 13000 20000 22000. 25000

y (tz)

H
+PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 2020-11-17

PERK 74|

VG54

4000, 6000, 8000, 10000 120
Frequency (MHz)
03CHI3-HY
:PEAK_74 3m HORN_9120D>_1241 VERTICAL
Peak
+0N0302
34

00. 14000 16000, 16000, 20000 22000,
y ()

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0O303C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

Peak

A (¢Buvim) Date: 2020.12.08 ol B0 Date: 20201208

743 73|

585 6.

529 62|

514 @ 574 P
514 514 r
457 457 o

00— soo—L

13 5 b 343 T c

3 4 oo B e,

285 12 P M 286 - 3 WMW‘“" i

29 Ww oot 29| A

mall 174 MMW

A 4

57 1 51

0 100 200, 300 40 _ S0 600 700 &0 S0 1000 T T T (NN )
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site 03CHI3-HY
Condition QP 3m BILO6_40103 HORIZONTAL Condition QP 3m BILOG_40103 VERTICAL
QP / Defector +Peak Defector Peak

Project :0N0203 Project 0N0303
Mode 143 Mode 43

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0O303C

<WPC Charging Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

) @Buvimy Date: 20204201 o @Buvim) Date: 20201201
1300 1300
1200 1200
1100 100
1000) v 1000
900 500
300 500 SRk
700 704
u i
RS | S ——r—
509 50 bbb et
400 400
300 209
200 200
100 100
0 220, 0. D D 700, zats G0 W00 00 00 000 700 B0 0 700, 000
Froquency (e) Freauency (WHz)
ite 2 03CH13-HY Site. 2 03CH13-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition "AK_74 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto W:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector
Project :0NO0303 Project
Mode 241 Mode
) (@Buvimy Date: 20201201 o aBuvim) Date: 20201201
1300 1300
1200 1200
1100 100
1000 1000
s00) 900
300 904
700 709
w00 604 A5 54
s00) 500
— T
100 P e
200 209
200 20
100 100
S0 T =0 760, 0. 700, 7015 L N TR T T N M) )
froquency (H:) Froquency (WHz)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector Peak
Project :0N0303 Project :0N0303
Mode 241 Mode 41

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0303C

) 8oy Date: 2020-1201 e @Buvim) Date: 2020-1201
1300 1300
1200 1200
1100 o)
1000 e 1000
204 a0
800 £00) PERK 74
709 704
s00 . 600
- ISP P oo -
50.0] S 50,0t ATt e At e
109 104
209 304
209 200
100 104
S0 720 0. 7560, 780 0 7s oo o0 w0 oo 1o o6 B 306 2700 0
roauency (W) Frequency (WHz)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0N0303 Project :0N0303
Mode 241 Mode 141
) aBovim Date: 2020-1201 e amavim) Dote: 2020-1201
1300 1300
1200 120
1100 o)
1000 1000
909) [\f 904
a0 s0q|
70 704
600 09 AVG 54
500 : 504
—— L
40.0f B e B
200 30
209 200
100 104
S0 7 740 7560 7580 7400 7iis Gl o0 10 oo 1o 0L 306 %60 270
fraauency (WHE) Freauency (MHa)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW-0.010KHz SWT:Auto  RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector :Peak
Project :0NO0303 Project :0N0303
Mode 141 Mode 241

TEL : 886-3-327-3456 Page Number : D56 of D58
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

5+7

Horizontal Vertical

Peak

Avg.

1 (@BuVim)

Date: 2020-12.01 ) @BV Date: 20201201

1300
1200
o)
1000

904

PERK 74 809 PERK 74|

700)

VG 5 609 VG 54

s00]
400 1
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:llgz/% ) T(us) | 1/T(kHz) S\é?tivr\{g Fac?(l;:{ dB)
5+7 |802.11b for Ant. 5 100.00 - - 10Hz 0.00
5+7 |802.11b for Ant. 7 100.00 - - 10Hz 0.00
5+7 |802.11g for Ant. 5 99.05 - - 10Hz 0.04
5+7 |802.11g for Ant. 7 99.29 - - 10Hz 0.03
5+7 |2.4GHz 802.11ax HE20 Full RU for Ant. 5| 100.00 - - 10Hz 0.00
5+7 |2.4GHz 802.11ax HE20 Full RU for Ant. 7| 100.00 - - 10Hz 0.00
5+7 |2.4GHz 802.11ax HE20 26 RU for Ant. 5 | 100.00 - - 10Hz 0.00
5+7 |2.4GHz 802.11ax HE20 26 RU for Ant. 7 | 100.00 - - 10Hz 0.00
5+7 |2.4GHz 802.11ax HE40 Full RU for Ant. 5| 100.00 - - 10Hz 0.00
5+7 |2.4GHz 802.11ax HE40 Full RU for Ant. 7| 100.00 - - 10Hz 0.00

MIMO <Ant. 5>

802.11b 802.11g

e e oWt S & vaw 10 e e T e . ame @ vow 10
wae-_‘ Ref | Tr x—ualui — | Y—;;Ll;edam |_Function | Function Result | vaf-_‘ Ref | Tr X*vallgl:u a— | Y—;:Lu?edam |_Function | Function Result |
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802.11ax HE20 Full RU

802.11ax HE20 26 RU

Spectrum E%] Spectrum E%]
Ref Level 30.00 d2m  Offset 25,20 d8 & RBW 10 MHz Ref Level 30.00 dém  Offset 25.10 08 @ RBW 10 Mz
o AL 20 dB @ SWT 2 ms & VBW 10 MHz o AL 20 dB @ SWT 2 ms & VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
M1l 19.10 dBm M1l 19,45 dBm)|
1103 838.00 ps| 10.00 ps|
dRatlh M- M—— koD . s !
PR AEmmi ot i T T s e A "‘NW“W“W"W“*"L“““U“’“H "*"VWJM ﬁﬁh‘f ) o] ‘Wi_l [ WWWWWMMW MMMUF“AWI‘W"“‘MMWWM
52.00 ps| 36.00 p
10 d8 10 d8
0 d 0 d
-10 dBm: -10 dBm:
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 2.412 GHz 1001 pts 200.0 ps/ | || CF 2.403722 Ghz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Funetion | Function Result | Type | Ref | Tre | X-value | ¥-value | _Funetion | Function Result |
M1 1 838.0 ps 19.10 dBm M1 1 610.0 ps 19.45 dbm
D2 M1 1 52.0 ps 1.07 d& D2 M1 1 36.0 ps 1.27 d&
D3 ML 1 52.0 ps 1.07 d& D3 ML 1 36.0 ps 1.27 dB
il )il ]
[ il Ready Pl 1 ] Ready 4
Date: 19.HOV.2020 01:11:46 Date 3
an
v
Ref Level 30.00 dbm  Offset 25,20 d2 @ RBW 10 MHz
aAtt 2048 @ SWT 2ms @ VBW 10 MHz
SGL
(@ 1Pk Max
mMi[1] 14.71 dBm|
» 718.00 ps|
=0 i N n2[1 1.44 dB
i o frasgriard ool w‘phwmuwdwwwwhum’rw.wmwww,mmn
0 dem
-10 dém:
-20 dem
=30 dem:
-40 dam:
-50 dem:
-60 deém
CF 2.422 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
[ 1 718.0 ps 14,71 dém
D2 M1 1 86.0 ps -144da
D3 M1 1 86.0 ps -1.44 dg
L Ready i
Date: 19 2 01z 1
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MIMO <Ant. 7>

802.11b

802.11g

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 2520 dé @ RBW 10 MHz Ref Level 30.00 dbm  Offset 2520 dé @ RBW 10 MHz
20 cP @ SWT Sms @ VBW 10 MHz o Att 20 cP @ SWT Sms @ VBW 10 MHz
SGL
(@ 1Pk Max
- Mi[1] 20.22 dBm)| Mi[1] 17.04 dBm)|
y pa 1.29000 ms| D S r
¥ SRR | P Y et il gl o lgen gt s s Ayt ™ it oA P
D2[1] 0.01 dB| N v P D2{1] e L S W&??.ln
270.00 ps 5 2.095!
10
0 dam 0 dam
-10 dem -10 dem
-20 dem: -20 dem:
-30 dem -30 dem
-40 dem -40 dem
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 1001 pts 500.0 ps/ | ||CF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 1.29 ms 20.22 dBm [ 1 530.0 ps 17.04 dBm
p2| M1 1 270.0 ps 0.01 dg p2| M1 1 2.005 ms 212 de
D3 M1 1 270.0 ps 0.01 da D3 M1 1 2.11 ms -0.11 d&
L il Ready il i Ready i
E"? Spectrum T
Ref Level 30.00 dbm  Offset 25.20 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 25,10 d @ RBW 10 MHz
Att 20 0B @ SWT 2ms @ VBW 10 MHz o att 20 0B @ SWT 2ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
| mMi[1] 19.64 dBm| mMi[1] 16.07 dBm|
ESPIRPTE WOV YT £ NI T bl i RS ; 694.00
R o At et ke T gl il ke mﬁ. T i '1*':07%?\“[ ”l“llflll'lf'lv‘\!”fw PW‘*LJ‘M‘L‘I'{JLJ‘M M‘”!M lf'rj
90.00 ps .00 1
10d 10d ‘
0 dem 0 dem
-10 dém: -10 dém:
-20 dem -20 dem
=30 dem: =30 dem:
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 1001 pts 200.0 ps/ | || CF 2.403722 GHz 1001 pts 200.0 ps/
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
" 1 586.0 ps 19.64 dém " 1 £94.0 ps 16.07 dém
p2| M1 1 90.0 ps -0.13 d8 D2 1 94.0 ps 2,75 dg
D3 M1 1 90.0 ps -0.13 d& D3 1 94.0 ps 2,75 da
| - -
L Ready FECE ™ Z|L Ready WRRRRREED 4
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802.11ax HE40 Full RU

Spectrum

(®)

Ref Level 30.00 dBm Offset 2520 dé & RBW 10 MHz
Att 20 dB & SWT 2ms @ YBW 10 MHz
SGL

|@ 1Pk Max

MI[1]

20 dBm

Rk, K 1 ‘{N-\wuﬂyﬁwmm el Mudun,meg'ulm\;nlw,--‘n"\H}«u:ﬂuw-wﬂ-hw-m'ﬂ.»ujhﬁv@m%
10 dBm:

15.25 abm|
606.00 ps|

0 dam

-10 dem-

-20 dam.

-30 dem-

-40 dem-

-50 dBrm

-60 dam

CF 2.422 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 606.0 ps 15.25 dBm
p2| M1 1 96.0 ps 0.27 d8
D3 M1 1 96.0 ps 0.27 da
J\ ] Ready CECECTEEEN Y
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